



TEST REPORT NO. 97010

Place and date of issue: Azzano X°, 24 January 1997

Client: BALEXCO - Baharain Aluminium Extrusion Company B.S.C.C.

Series tested: "CASEMENT 45" series produced by BALEXCO

Objective of test: Functional Test window with two leafs

Test to be carried out as per French NF P 20.501 standards:

Testing of AIR SEAL
Testing of the WATER SEAL
Testing of WIND RESISTANCE

RESULTS:

CLASSIFICATION OF THE WINDOW FRAME BASED ON AIR SEAL, WATER SEAL AND WIND RESISTANCE

Based on the test results obtained, the window frame tested can be classified in the following quality classes:

- | | |
|-------------------|----|
| · Air seal | A3 |
| · Water seal | E2 |
| · Wind resistance | V2 |
-
- | | |
|-------------|---|
| (1) Values: | Not classifiable / A1 / A2 / A3 |
| (2) Values: | Not classifiable / E1 / E2 / E3 / E4 |
| (3) Values: | Not classifiable / V1 / V1a / V2 / V2a / V3 |

**Project manager
product test & certification**

Dott. A. Cesari

General Manager

Ing. A. Negroni

SYNCRO s.r.l. CONSULTING & ENGINEERING

40054 BUDRIO (Bologna - Italia) - Via Tubertini, 1 - Tel.(39)-51-6930270 - Fax (39)-51-6924042

Sede legale - 40121 BOLOGNA - Via Galliera, 34 - P.IVA e C.F. 04075030371

Rilasciato il 13.3.97





TEST REPORT NO. 97023

Place and date of issue: Azzano X°, 26 June 1997

Client: BALEXCO - Baharain Aluminium Extrusion Company B.S.C.C.

Series tested: "CASEMENT 45" series produced by BALEXCO

Objective of test: Functional Test window with two leafs outside opening.

Test to be carried out as per French NF P 20.501 standards:

Testing of AIR SEAL
Testing of the WATER SEAL
Testing of WIND RESISTANCE

RESULTS

CLASSIFICATION OF THE WINDOW FRAME BASED ON AIR SEAL, WATER SEAL AND WIND RESISTANCE

Based on the results obtained, the window frame tested can be classified in the following quality classes:

- Air seal A3
 - Water seal E3
 - Wind resistance V2
- 1) Values: Not classifiable / A1 / A2 / A3
1) Values: Not classifiable / E1 / E2 / E3 / E4
1) Values: Not classifiable / V1 / V1a / V2 / V2a / V3

**Project manager
product test & certification**

Dot. A. Cesari

General Manager

Ing A. Negrone

SYNCRO s.r.l. CONSULTING & ENGINEERING

40054 BUDRIO (Bologna - Italia) - Via Tubertini, 1 - Tel.(39)-51-6930270 - Fax (39)-51-6924042

Sede legale - 40121 BOLOGNA - Via Galliera, 34 - P.IVA e C.F. 04075030371





TEST REPORT NO. 97011

Place and date of issue: Azzano X°, 24 January 1997

Client: BALEXCO - Baharain Aluminium Extrusion Company B.S.C.C.

Series tested: "CASEMENT 50 T.B." series produced by BALEXCO

Objective of test: Functional Test window with two leafs

Test to be carried out as per French NF P 20.501 standards:

Testing of AIR SEAL
Testing of the WATER SEAL
Testing of WIND RESISTANCE

RESULTS:

CLASSIFICATION OF THE WINDOW FRAME BASED ON AIR SEAL, WATER SEAL AND WIND RESISTANCE

Based on the test results obtained, the window frame tested can be classified in the following quality classes:

• Air seal	A3
• Water seal	E3
• Wind resistance	V2

(1)	Values:	Not classifiable / A1 / A2 / A3
(2)	Values:	Not classifiable / E1 / E2 / E3 / E4
(3)	Values:	Not classifiable / V1 / V1a / V2 / V2a / V3

**Project manager
product test & certification**

Dott. A. Cesari

General Manager

Ing. A. Negroni

SYNCRO s.r.l. CONSULTING & ENGINEERING

40054 BUDRIO (Bologna - Italia) - Via Tubertini, 1 - Tel.(39)-51-6930270 - Fax (39)-51-6924042

Sede legale - 40121 BOLOGNA - Via Galliera, 34 - P.IVA e C.F. 04075030371

